FRONT BUMPER

User Manual

2022-2024 Chevrolet Silverado 1500;
exclude ZR2

Model: NSL02A101

Material: Q235A

Product Dimensions: 78 x 20 x 13.3inch
Package Dimensions: | 53.9 x 14.5x 11.4 inch
Product Weight: / Ibs




*Thank you for purchasing the FRONT BUMPER. Please read this manual care-
fully and keep it properly if you need to refer to it afterward. If you need any sup-
port or assistance, please contact us with your product model number and order

number, and our support team will help you solve problems.

A WARNING

* This product is designed primarily to enhance the appearance of the vehicle.
Do not rely in any way on the components of this product to protect against injury
or death in the event of an accident. To reduce the risk of serious injury or proper-
ty damage, please read all safety messages and understand all instructions and

procedure notices before attempting to install or use this product.

A CAUTION

% Properly torque and recheck fasteners and security of step tread after 250

miles and inspect frequently. Do not use if damaged.



Socket Ratchet Wrench Safety Glasses
Side Cutter Needle-Nose Panel Remover Flathead
Pliers Screwdriver
NO. | Parts Name Size Line Graph Qty Color
@ / Bumper / 1 Black
Side Wing
@\ / L8 R / 1 Black
Bracket 1
Q@ | |/ L& R / 1 Black
Bracket 2
@ / L&R / 1 Black
® | / |4InchLED light / 2 /
©® / Cable Wires / 1 /
Hexagon
@ | N11 Lock Nuts M6 Nes/) 5 | Dacro Black
Half Head
B46 | Allen Bolts | M6X40 & I 5 | Dacro Black




NO. | Parts Name Size Line Graph Qty Color
@ | BO7 XII?(;LHBGO?% M6x20 & 9 | Dacro Black
W13 | Flat Washer D6 9 | Dacro Black
@ | W09 |Spring Washer P6 @ 9 |Dacro Black
® | B32 Hex Bolts M10x30 i 23 | Dacro Black
® | N15 | Hex Nuts M10 23 | Dacro Black
® |W23 | Flat Washer ®10 33 | Dacro Black
® | W22 |Spring Washer|  ®10 @ 23 |Dacro Black
M10x120 Blue Zinc
B78 | HexBolts (30) & — ] 11 Plating
Blue Zinc
@ | N26 | Hex Nuts M10 11 Plating
W33 | Flat Washer | ®10 21 BHZtin:SC
: Blue Zinc
W32 |Spring Washer|  ®10 © 11 Plating

’* Note 1: spare parts such as N11. B46. B07. W13. W09. B32. N15.
W23. W22. B78. N26. W33 and W32 are provided with 1PCS each

(included in the number of parts details).




Installation Instructions

1. Park your vehicle on a clean flat surface, engage the parking brake and block
the rear tires.
2. Remove the screws in the hood latch handle to remove it. (Fig 1)




4. Remove the screws across the top of the grille. (Fig 3)

5. Remove the lowest forward most screws in each front inner fender. (Fig 4~5)

m ’ : L"*’ﬁu ‘
G
» ge
£ /.‘. o
&
)

| BaN bkl //-/

6. Starting on one side of the vehicle, pull outward on the valence to release the
clips which attach it. The seam where the valence meets the fender has clips,
using a panel pry tool you can help release these clips while pulling outward on
the valence. Once the seam clips are released there are several other clips
along the valence that can be released simply by pulling outward.(Fig 6~7)

™




7. Now the grille can be removed by pulling outward on the pieces over the
headlights which have clips first then on the center which has clips. (Fig 8)

8. Remove the screws along the perimeter of the upper louvers. Then, release the
electrical connectors on the driver’s side to remove the louvers. (Fig 9~10)

9. Remove the bolts along the top of the bumper. (Fig 11)
10. Remove the bolts between the frame rails behind the bumper. (Fig 12)

F

-
|




11.Remove the bolts per side holding the bumper supports to the frame and
bumper (Fig 13). Remove the screws per side holding the bumper supports to

the frame and bumper. The bumper can now be removed from the vehicle (Fig
14).

12.Remove the bolts attaching each tow hook to the frame to remove them.

Remove the bolts attaching each original mouting brackets to the frame to
remove them. (Fig 15).

Remove the original

mouting bracket IR

— Remove the tow hook g
, f.&u




13.Re-install the grill and valence by repeating steps 1-10.

14.Unplug the fog lights and remove the inner mounting structure of the bumper.
Remove the parking sensors from the bezels by spreading the tabs and pulling
out. "*CAUTION: Sensor bezels are fragile**. (Fig 16)

Fig 16

Spréad the 4pcs
parking sensors




15.Install the @side wings in the Mbumper. (Fig 17)

Fig 17

Q
' S

16.Install the ®4 Inch LED light in the side wings. (Fig 18)
1 Assemble the 4 Inch LED light.

4 Inch LED light parts

o o
N

1177 0009| |
cx4 dx4 ex1
? ; (@)@ 00
x2 ax2 | hx2




17.Connect the @4 Inch LEDIight to the car with the @ Cable Wires. (Fig 19)

You can connect the 4inch LEDIight lights wiring harness to the headlight DRLs or
fog light wiring. but my suggestion is to connect to the fog lights for on/off control!

If your car doesn't have a fog light harness, you can install it using the cable
harness we included!

Fig 19

)
5 | a

@

v

A: Connect the 4 Inch Led light
B: Connect the battery positive
C: Connect the exposed bolt

18.Install the parking sensors. (Fig 20)
*Note: If the car does not have a radar probe, this step can be ignored.

Fig 20

2.Take the parking sensor in"the 3.Useing the M6-bolts and nuts
hole. install the parking sensor.

(7)

10



*Note: If your car installed the winch plate, you must remove the guide plate.

19.Install the @bracket 1 and @bracket 2 in the frame. (F|g 21~22)

Mountlng holes

-J-)L

Fig 21
(46

@D)xs

®bracket 1 x5

11



20.With the help from another installer, position the Mbumper on the truck with the
M10-bolts and nuts.(Fig 23)

Fig 23

12



22.Base on your personal preference, you can cut the liner inside the wheel well
using a (razor blade/scissors) or not.(Fig 25)

23.The bumper is installed. Check and re-tighten, if needed, all mounting bolts
after 100 miles and periodically thereafter.

NSLO2A101 + NSLO2A101-3A

13



FRONT BUMPER
BULL BAR

User Manual

2022-2024 Chevrolet Silverado 1500;

exclude ZR2
Model: NSLO2A101-3A
Material: Q235A

Product Dimensions: 55.1 x8.5x8.5inch
Package Dimensions: | 58.2 x 13.7 x 8.6 inch
Product Weight: 23.7 Ibs




*Thank you for purchasing the FRONT BUMPER BULL BAR. Please read this
manual carefully and keep it properly if you need to refer to it afterward. If you
need any support or assistance, please contact us with your product model

number and order number, and our support team will help you solve problems.

A WARNING

* This product is designed primarily to enhance the appearance of the vehicle.
Do not rely in any way on the components of this product to protect against injury
or death in the event of an accident. To reduce the risk of serious injury or proper-
ty damage, please read all safety messages and understand all instructions and

procedure notices before attempting to install or use this product.

A CAUTION

> Properly torque and recheck fasteners and security of step tread after 250

miles and inspect frequently. Do not use if damaged.

Socket Ratchet Wrench Safety Glasses

@™ T |~ | W




Parts Information

NO. Parts Name Size Line Graph Qty Color
Front Bumper
/ Bull Bar / 1 Black

Installation Instructions

* Note:

This bull bar only suitable for our Front Bumper model of NSL0O2A101-1A.

1. Open the carton and take out the parts. Check whether the number of
components is complete.

2. Remove our front bumper(Model: NSL0O2A101-1A) bolts to install the bull

bar.
Remove the bolts. Install the bull bar useing the bolts you just removed.

NSLO2A101-1A + NSLO2A101-3A




FRONT BUMPER
BULL BAR

User Manual

2022-2024 Chevrolet Silverado 1500;
exclude ZR2;

|

|

| -
j-
-
-
-
-
-

Model: NSL02A101-3B
Material: Q235A

Product Dimensions: 44.5 x 24 x 14.5inch
Package Dimensions: | 83.5x21.6 x 26.6 inch
Product Weight: 58.8 Ibs




*Thank you for purchasing the FRONT BUMPER BULL BAR. Please read this
manual carefully and keep it properly if you need to refer to it afterward. If you
need any support or assistance, please contact us with your product model

number and order number, and our support team will help you solve problems.

A WARNING

> This product is designed primarily to enhance the appearance of the vehicle.
Do not rely in any way on the components of this product to protect against injury
or death in the event of an accident. To reduce the risk of serious injury or proper-
ty damage, please read all safety messages and understand all instructions and

procedure notices before attempting to install or use this product.

A CAUTION

> Properly torque and recheck fasteners and security of step tread after 250

miles and inspect frequently. Do not use if damaged.



Socket

=

Wrench

~

Allen Wrench

T~

Safety Glasses

%

Parts Information

NO. | Parts Name Size Line Graph Qty Color

D / Bull Bar / 1 Black
Left/Right

@1 /| BulBar1 / 1 BIACK
Left/Right

®| 7| BulBar2 / 1 Black
Half Head

@ | B15 Allen Bolts M8x20 21 | Dacro Black
Hex Flange @)

® | N14 Nuts M8 (&) 21 | Dacro Black

® | W43 | Flat Washer | ®8x20x2 21 | Dacro Black

* Note: spare parts such as B15. N14 and W43 are provided with 1PCS
each (included in the number of parts details).




Installation Instructions

1. Open the carton and take out the parts. Check whether the number of
components is complete.

2. Splicing the Bumper.

x20




3. Remove our front bumper(Model: NSL0O2A101-1A) bolts to install the bull bar

Note: This Bull Bar only suitable for our Front Bumper model of NSLO2A101-1A.
Remove the bolts.

Install the bull bar useing the bolts you just removed.

Bull Bar

NSL02A|101-1A

NSLO2A101-1A + NSL02A101-3B



FRONT BUMPER
SKID PLATE

User Manual

2022-2024 Chevrolet Silverado 1500;
exclude ZR2

Model: NSL02A101-4
Material: Q235A

Product Dimensions: 31.7 x 3.3 x 23 inch
Package Dimensions: | 58.2 x 13.7 x 8.6 inch
Product Weight: / Ibs




*Thank you for purchasing the FRONT BUMPER SKID PLATE. Please read this
manual carefully and keep it properly if you need to refer to it afterward. If you
need any support or assistance, please contact us with your product model

number and order number, and our support team will help you solve problems.

A WARNING

* This product is designed primarily to enhance the appearance of the vehicle.
Do not rely in any way on the components of this product to protect against injury
or death in the event of an accident. To reduce the risk of serious injury or proper-
ty damage, please read all safety messages and understand all instructions and

procedure notices before attempting to install or use this product.

A CAUTION

> Properly torque and recheck fasteners and security of step tread after 250

miles and inspect frequently. Do not use if damaged.

Socket Ratchet Wrench Safety Glasses

@™ T |~ | W




Parts Information

NO. Parts Name Size Line Graph Qty Color
/ Skid Plate 1 / 1 Black
/ Skid Plate 2 / 1 Black
Half Head
B19 Allon Bolts M8x25 @ 12 | Dacro Black

* Note: spare parts such as B19 is provided with 1PCS each (included in the
number of parts details).

Installation Instructions

* Note:
This skid plate only suitable for our Front Bumper model of NSLO2A101-1A.

1. Open the carton and take out the parts. Check whether the number of
components is complete.

. Install the skid

I NSL02A101-1A

; 1< £ R
- M8 x11pcs

Skid Plate 1

Skid Plate 2

-
~

.--,\

’
£ J

’ /. 'I'- 'PM\ 4 L4 A ’
N ey TR ey
" 4 !
: Fac’E)ry Bolt Factory Bglt g

L s




	NSL02A101
	NSL02A101-3A
	NSL02A101-3B
	NSL02A101-4

